caul > DL

2 BLADES & 3 BLADES ASSEMBLY INSTRUCTION

I W W W.g aui.com.twill

Recommendation:

We highly suggest using the latest version of the

Assembly Instruction Manual.

To download the latest version, please visit the Official TSH GAUI

web site: www.gaui.com.tw

il



GAUI TAI SHIH HOBBY CORPORATION

s
il

Preface

THANK YOU FOR PURCHASING GAUIX3L HIGH PERFORMANCE RC HELICOPTER FROM
TAI SHIH HOBBY CORPORATION (TSH). WE HOPE YOU WILL ENJOY THE JOY OF FLIGHT.

BHLCBERUNRERN GAUIXAL BHEERE S - RSH AT URIE
SERITHLME -

IN ORDER TO UNDERSTAND FULL ASSEMBLY SEQUENCES, THIS INSTRUCTION MANUAL SHOW THE
ASSEMBLY INFORMATION OF THIS MODEL, EVEN THOUGH SOME ELEMENTS ARE
SUPPLIED AS PRE-ASSEMBLED. PLEASE REFER TO IT WHEN CARRYING OUT MAINTENANCE OR

REPLACING PARTS.

%7?5;1%%%ﬂ$mﬂ1ﬁ$ﬁ nr H:t'_\_'bjz
RRAERRHES %}’“Tﬁ E’J z—EEﬂ ° Hﬁv C B *Bﬁﬁ%éﬂiﬁfﬁﬁﬁﬁi‘ﬁﬁ
Al

CAUTION: THIS RADIO CONTROLLED HELICOPTER IS NOT A TOY.

THE PRODUCT IS NOT SUITABLE FOR CHILDREN UNDER 14 YEARS OF AGE.
EE  EoETEARAERE -

SAFETY PRECAUTIONS
THIS KIT INCLUDES SOME PREASSEMBLED COMPONENTS. PLEASE CHECK FOR ANY
LOOSE SCREWS AND TIGHTEN THEM BEFORE YOU PROCEED WITH ASSEMBLY.
YOU ARE RESPONSIBLE FOR ASSEMBLY, SAFE OPERATION, MAINTENANCE, INSPECTION AND
ADJUSTMENT OF THE MODEL.
BEFORE BEGINNING ASSEMBLY, PLEASE READ THESE INSTRUCTIONS THOROUGHLY.
CHECK ALL PARTS. IF YOU fiND ANY DEFECTIVE OR MISSING PARTS, CONTACT YOUR LOCAL
peaLER orR GAUI TSH bisTRIBUTOR.
BEFORE YOU PROCEED TO RC HELICOPTER ACTIVITY, PLEASE CHECK AND FOLLOW THOROUGHLY

RELATED REGULATION OF AERO MODELING IN YOUR COUNTRY/REGION.

ZEEMEIEEIR

ERETEINASTATHETTEG -

HETHEZR - B Etﬁbi@?ﬁ REME ERFT B BB T AIEER -

,a: TENEEHRECEERENALR  Z2EF - RE  BEHRE -
WMEMANEH ﬁﬂ%ﬁé‘ﬁEﬂKEnu R - ARMAREESEE MAY

/J\ﬁﬁﬁﬁ@m

ERGETEZREA TR - BITFARRRET S METEIMERRIER -




LIABILITY DISCLAIMER %=2H| GAUIl TAISHIHHOBBY CORPORATION

LIABILITY DISCLAIMER

THIS PRODUCT IS FOR A RADIO CONTROLLED (RC) HELICOPTER.

IMPROPER OPERATION, MAINTENANCE OR ASSEMBLY CAN POTENTIALLY CAUSE A RC
HELICOPTER TO POSE A DANGER TO PERSONS OR OBJECTS INCLUDING BUT NOT LIMITED TO
THE POSSIBILITY OF CAUSING SERIOUS PHYSICAL INJURY AND EVEN DEATH.

MOVING COMPONENTS CAN PRESENT A HAZARD TO OPERATORS, AND ANYONE OR ANYTHING
THAT COULD BE IN THE flYING AREA OF THE RC HELICOPTER.

UNDER NO CIRCUMSTANCE SHOULD A MINOR BE ALLOWED TO OPERATE THIS RC HELICOPTER
WITHOUT THE APPROVAL, MONITOR AND DIRECTION OF HIS PARENT OR LEGAL

GUARDIAN WHO TAKES FULL RESPONSIBILITY FOR ALL OF THE MINOR'S ACTIONS.

THIS PRODUCT IS INTENDED FOR BEING OPERATED BY EXPERIENCED MATURE RADIO CONTROL
HELICOPTER PILOTS UNDER CONTROLLED SAFETY CONDITIONS AND ON LOCATIONS

PROPERLY AUTHORIZED AND SETUP FOR SAFE flYING AND AWAY FROM OTHER PEOPLE.

DO NOT OPERATE AN RC HELICOPTER WITHIN THE VICINITY OF RESIDENCES, TREES, ELECTRICAL
POWER LINES DURING INCLEMENT WEATHER OR NEAR CROWDS OF PEOPLE.

THE MANUFACTURER AND/OR ITS DISTRIBUTORS ASSUME NO RESPONSIBILITY OR LIABILITY
WHATSOEVER FOR ANY DAMAGES INCLUDING BUT NOT LIMITED TO ONES GENERATED

BY INCIDENTAL OR CONSEQUENTIAL DAMAGES.

THE OPERATOR OF THE HELICOPTER ASSUMES ALL RESPONSIBILITY AND LIABILITY THAT RESULTS
FROM THE CORRECT OR INCORRECT OPERATION OF THE HELICOPTER.

AFTER LEAVING ITS FACILITIES, THE MANUFACTURER HAS NO WAY OF MAINTAINING CONTROL OR
MONITOR OVER THE ASSEMBLY, MAINTENANCE AND/OR OPERATION OF THE

HELICOPTER.

*EEN

REMESHERAEENEFH -

AEBERE  FREAZHEAUEERETEARERASAZYREMBR -
B - BEREABRRERABELERESEEZL TR -
FREMBEEH A BE I RNIEENERE  SARZESEZEABRITEN
EUAINREESE -
AAFENANRERFESEZEARBTEXEIZEZEANRE -
WHEEEREES N ETRFIEMBEERYAAEGFS  HRXENEEEA
HREMAEEEEREE -

UTSaBERRIERFEBEEK  EXEEMET - KIGAER - FFZRES -
BAR - BRFSFHEAZARMIET -

RIEMBRHLEBHAHRAENEE - 3 EEFRRRBANEEEREN
SEREEAEE -
RERNEAZEHN ERTSIE A ERTRFNERERIEMARETEAREE -
REMm—BRFREMBERVETISERE I -

BIEMBFRAER NS RERGEEEEE

HE - RE - HEBHERFESEZEE -




Academy of Model Aeronautics (AMA) ] GAUI TAI SHIH HOBBY CORPORATION

For United States market, The Academy of Model Aeronautics (AMA) is

a national organization representing modelers in the United States.

Please refer the National Model Aircraft safety code from Academy of

Model Aeronautics. And we’ve partially reprinted rules that are especially pertinent for
radio controlled flight as below:

RADIO CONTROL

1. All pilots shall avoid flying models over unprotected people.

2. | will complete a successful radio equipment ground-range check in
accordance with the manufacturer’s recommendations before the first flight of
a new or repaired aircraft.

3. At all flying sites a safety line or lines must be established, in front of which all
flying takes place. Only personnel associated with flying the model
aircraft are allowed at or in front of the safety line.
In the case of air shows or demonstrations a straight safety line must be
established.
An area away from the safety line must be maintained for spectators.
Intentional flying behind the safety line is prohibited. (See AMA Document #706
for Recommended Field Layout.)

4. | will operate my model aircraft using only radio-control frequencies currently
allowed by the Federal Communications Commission (FCC).
Only individuals properly licensed by the FCC are authorized to operate
equipment on Amateur Band frequencies.

5. I will not knowingly operate my model aircraft within three (3) miles of any
preexisting flying site without a frequency-management agreement.
(See AMA Document #922 for Testing for RF Interference. See AMA Document
#923 for Frequency Management Agreement.)

6. With the exception of events flown under official AMA Competition Regulations
rules, excluding takeoff and landing, no powered model may be
flown outdoors closer than 25 feet to any individual, except for the pilot and the
pilot’s helper(s) located at the flight line.

7. Under no circumstances may a pilot or other person touch a model aircraft in
flight while it is still under power, except to divert it from striking an
individual. This does not apply to model aircraft flown indoors.

8. Radio-controlled night flying requires a lighting system that provides the pilot
with a clear view of the model’s attitude and orientation at all times.

9. The operator of a radio-controlled model aircraft shall control it during the
entire flight, maintaining visual contact without enhancement other
than by corrective lenses that are prescribed for the pilot. First-Person View
(FPV) flying may only be conducted in accordance with the
procedures outlined in AMA Document #550.

These special codes and appropriate documents may be obtained either from the
AMA Web site at www.modelaircraft.org or by contacting AMA headquarter.

Academy of Model Aeronautics
5151 East Memorial Drive
Muncie, IN 47302

Phone (800) 435-9262

Fax (765) 741-0057




Main Shaft Frame Assembly

EEAEE

GAUI TAI SHIH HOBBY CORPORATION

Mo |(1)r2)

N2X4

OWMC

883552

@ 2X5

(m@

@ 2X8 6
033206
216125
216126
216127
216128
216253

B6x13x5 x4
(o @ -

13.5

<« J2x5 x3 )

__ - :-: <—®2x8®

|| Main Frame Assembly

Ac A 2

GAUI TAI SHIH HOBBY CORPORATION

,(m} @,@

M2X

AEHRAERAAUEMBAERE -
This picture only shows one side
of carbon frame.

Cmm @ ®2x+8x1-2--____

@ 2X5 -

CXXIIXXEKD@ —
| ©2x8 12 -

033216

034601

034602 N

034603 -

216139 .

216140 M2x4 x4

*
M2x4 x2
B2x5 x6-> '




Main Frame Assembly2

ML R AR EED GAUI TAI SHIH HOBBY CORPORATION

[ ©) V(3
M2X10 2
(o (0)

@ 2X8 2
OIIID O
M2X10 2

216141

216145

216151

216216 -

«— \W2x3.5x0.5 x2
~«— B2x5x2.5 x4

|| Landing Gear Assembly

i «~—M2x10 x2 2x8 x2 M2x10 x2
§$§§%?ﬁ§'i§ GAUI TAI SHIH HOBBY CORPORATION

— v
| Jmmm ©) |4
M2X8 2
e (©)

M2X5 6
_mnﬁmnmumﬂmnm

M2X12 1

m (o)
M3X5 4

i ©
N2X4 1

034211

034212

034604

N\
e RGET LR
‘@'y All Screws on side plates should
" be applied with thread locker.

M2x12
W2x5x0.5 M2x8 X:[
N2x4 M2x5

5




Tail Boom Assembly

=Tk GAUI TAI SHIH HOBBY CORPORATION

035421
036207
036209
036402
036610
803735

~—

Tail Rotor Case Assembly EERAHEE GAUI TAI SHIH HOBBY CORPORATION
( [ 035003 | g
(mm] @ 035215 Q
M2X4 036206 f1.5x10.8
216143 ,
IIHHHIHIHHHIIHHHHHIHH
| 214214 Ry ! ﬁ'\"m
M2X14 0A8623 |  M2xt 2 e O -
@m_@ @ o ' B4x8x3 X2
b A M2x4 x2
@ 2X5 s y
[ LTI \ID *
@ 2X14 2
m © ff2x14 X2
| M2X2 ~J
< @2x5 x1
\)

, BAI9T L1EAH
4@7 All Screws on side plates should
" be applied with thread locker.




BBk
EXIP
o
i
|_\

GAUI TAI SHIH HOBBY CORPORATION

Main Gear Assembly1 *

,

(m ©)(7)
| M2X4 8 10.2\;<V1as§.2%.1 +d>

216111
216114
216182
216215
216351

~—  J

Counter threaded (you should
assemble the two part from the!
usual opposite direction).

B 78

. RGIT EIEEE
4@'7 All Screws on side plates should
" be applied with thread locker.

Main Gear Assembly2 FEBAR2 GAUI TAI SHIH HOBBY CORPORATION

(o> (©) [
poxs 6|7

[jmmmm©

r

r

Please notice the travel direction of the belt

M2.5X12 1 gg}'s@i%ﬁbﬁeﬁg%mé as the illustration.
N2.5X5L 1
I: IR AR LAY ;
2x8 x6
. M2X12 1 ) W2.1x5x1 x6 —>

W6.2x7.6x0.5
034220 W6.2x7 6x0.1
036402

M2.5x12 ———— ===

b

=7\

rv.r"
ey

il




Motor Gear Assembly

HEERAE

GAUI TAI SHIH HOBBY CORPORATION

,

.

s ™

~ A3
:
2

\ J

033216
034213
034214

034216

W <M3x5 x2

T E{ o

@ < M3x3x2

One can use a small strip of paper to
adjust the pinion / main gear mesh to be
around 0.1mm.

O ERLRARAE R ZE
FEEPR 0. 1mm -

~

Tail Servo Assembly2

FE{ral AR 4H <

GAUI TAI SHIH HOBBY CORPORATION

7

- /| Tail Micro Servo assembly ~
Y R (R AR ST

M2x8 x2» W=

=

) <«M2x5 x2
=Y
e
ol < M3x8 x4

Tail Mini Servo assembly
Fp R (Rl iR rE T




2 BLADES ROTOR ASSEMBLY

= Yy A +
IR e 402
T

HIRERBNEMMIERTESIRp. 14 HEiRH

If you purchase a three blades version, please go to page 14 for Assembly instruction



2 Blades Rotor Head Assembly1

2R FheREAE

GAUI TAI SHIH HOBBY CORPORATION

7

[M@

M2X8

[ Jmmm ©

M2.5X12 1

U ©

M3X6 2
af
N2.5X5L 1
(032210 )
216101
216102
216103
216109
216121
216123
216171
216201
216202
216337
216339
216343
883552

|5 )

-l

Top: longer distance &
~———T5x10x4

io the notck ‘
TR O RS

ﬁh q
Smallerl neJr

Blgger |nner o race AR

W5x9x0.2 x2 Bigger inner,
\ W5.1x9x1.1 x2

Q} «—W5.1x7x0.12 x2

*M3x6 x2
R—W3x8x1 x2

N T5x10x4 x2

B5x9x3 x4

Long ball head screw
< RERDH

2 Blades Rotor Head Assembly2

2T e R GAAHLK?2

GAUI TAI SHIH HOBBY CORPORATION

7

[ ©

M2X10 4

216107
216108
803735

W2x3.5x0.5

/—82x5x2.5 x8

W2x3.5x0.5 x10 ™ M2x10 x4

10




44

2 Blades Swashplate Assembly 28+ 4H% | GAUI TAI SHIH HOBBY CORPORATION

[/ \ Short ball
= @ h_eaq_screw
@\ Y CESEL| M2x3.2 x4
N \ v
3 Q.

*

D 2X3.5

ﬂ]mm]] Long ball
head screw
M2X3.2 4 RHE > @
216104
216105
216106 g

&
216340

2 Blades Tail Rotor Assembly 252 EheE A3 | GAUI TAI SHIH HOBBY CORPORATION

7

036402
216115
216117
216118
216122

216161 T3x6x2.8 C N
W3.1x4.6x0. .
216203 X4.0X M2x5

W2x3.5x0.5
B3x6x2.5

11




2 Blades Push Rod Adjustment 2R Rz | GAUIL TAI SHIH HOBBY CORPORATION

(o ©)

) 2X8 2 @
. N N
W
w o~
216137 © g 3
3
216342 3 1
803735 | 8 A
A CCPM Pitch Control
| 228 x2 ball links x3  Linkage Rod x2 )
Different ball head installation on grip lever affects flight response,
adjust position according to personal preference.
However the same position must be selected for both grip levers.
AEWIKBEUEEFERTHRERE - BREAFKRZEENUE -
FheBERWIKEREMUE -
Battery Tray Assembly BB il 20 3% GAUI TAI SHIH HOBBY CORPORATION

Insert the battery slider plate into the battery mount,
make sure it is inserted all the way and clips
(secured) into place.
FEEFNENBREBATHBER » #EREA
| EEEREARRHRE -

We highly recommend everycustomer get the latest manual from our website
by scanning the QR CODE.

RME=LIF% QR CODE N &HFM -

Use high strength tapes to secure battery Sgtttﬁirsyl?coal:in;nclip

to the battery slider plate. [P
Chl TS SRS

GAUI

J \\ \

12



3 BLADES ROTOR ASSEMBLY
—EeEH%

= \Il‘

HIRERBNEMD2ERNBESIRp. 9 <R P

If you purchase a three blades version, please go to page 9 for Assembly instruction



3 Blades Rotor Head Assembly

=
—i3

EheERHEE

GAUI TAI SHIH HOBBY CORPORATION

[ CD %/55 g -
M2X8 % D
[ © e A
M2.5X 12 ot~ @ Q)
[ s Q jo 9 1
M3X6 ‘ Bigger i |nr§r race Smalll%{ln \/Jr\race
i?%ﬁ‘i’]ﬁﬁiﬂ:/ﬁﬁﬂ
M3X1 2 (( y All Screws on side plates should
J . Oring X3 be applied with thread locker. )
(032207 216123 l WS.1x0x1.1 x3
032208 216171 i | esronaxs B5X9x3 x3
032401 216201 a D y
I T5 10x4
032601 216337 | 43012 «3 1 Y e R.D\ x10x
032602 216339 M2. 5x12 I N W3x8x1 x3
| 032603 883552 |
= ?ql
V Top: longer distance to the notch M3x6 x3
SEEREE O EEER E
3 Blades Rotor Head Assembly2 =#xfe®iaH%2 | GAUI TAI SHIH HOBBY CORPORATION
[ Jmmmm ©) V( 5 cnoet s i et

N2X4L 1

M2X10 2
[ T ©)
M2X20 1

i ©

216107

216108 M2x10 x2

803735 \ .
.

W2x3.5x0.5 x11

I,
24

'\i" ‘:{)

L 1=

“‘-»._,

N2x4L

W2x3.5x0.5

‘\?J‘A)

A

M2x20EAN2x4 L =7 & 8
O g5 EEN (R &)

M2x20 and N2x4L need to b

(Right Diagram)

properly so uniball radius arm can move freely.

SEAE

e screwed

14




3 Blades Swashplate Assembly ~ 3#E+F#4H% | GAUI TAI SHIH HOBBY CORPORATION

[
3

?2X3.5
y @
M2X32 4
032209
216106

216340

| (6]

Long ball
head screw

s RRIGT LA
4@'7 All Screws on side plates should

Y. be applied with thread locker.

? M2x3 2 x4
GQ, )’ J*

Short ball
head screw

FEIRER

3 Blades Tail Rotor Assembly 3EReEH3E | GAUI TAI SHIH HOBBY CORPORATION

GlmmIN@

D2X8

e

M2.5X14 3
[—m  ©
M2X10 3

[ ©)
| M2.5X2.5 1

J

036606
036607
036608
036609
037206
216122
216161

-

T3x6x2.8

B3x6x2.5

o
M2.5x2.5 % l—MZ 5x14

W3.1x4.6x0.6

‘hh
P2.6x3x11

LoFrS o ol o= i
‘@y All Screws on side plates should
D be applied with thread locker.

|

15




3 Blades Push Rod Adjustment

ssemsREz | GAUI TAI SHIH HOBBY CORPORATION

(o ©)

e (= ]
2 !

L w2x8 2 TR ) - _c",\g
216137 | | BEspd b a< i 5 ¢ 3
216342 & 7 &
803735 —

A CCPM Pitch Control
| 228 x2 ball links x3  Linkage Rod x2 )
Different ball head installation on grip lever affects flight response,
adjust position according to pilot own preference.
However the same position must be selected for both grip levers.
AENKEUEETERTHNRERE  FREAFTKARBENAE -
) ERIRTR R E M E -
Battery Tray Assembly BB il 20 3% GAUI TAI SHIH HOBBY CORPORATION

Use high strength tapes to secure battery
to the battery slider plate.
(EREIMBSEES)

J

Battery mount clip
on this location
fitiisra=y:

Insert the battery slider plate into the battery mount,
make sure it is inserted all the way and clips
(secured) into place.
FEEFNENBREBATHBER » #EREA
| EEEREARRHRE -

We highly recommend everycustomer get the latest manual from our website
by scanning the QR CODE.

RME=LIF% QR CODE N &HFM -

GAUI

\

16




FINAL STEP

ER—
T ——

s



2 Blades Rotor Head Set Assembly 2R TR R B AR GAUI TAI SHIH HOBBY CORPORATION

r

3 Blades Rotor Head Set Assembly TR B AR N A




PARTS LIST 1

=M1

| GAUI TAI SHIH HOBBY CORPORATION

(32207

#N/A

CNC 3 #2g# T (for X3)

CNC 3 Blades Rotor Head(for X3)

032208 [#N/A  [3fEfsEER AL (for X3) 3 Blades Rotor Spindle Shafts Pack(for X3)
032209 [#N/A CNC 38+ (for X3) CNC 3 Blades Swashplate Set Red anodized(for X3)
032601 |#N/A  [ONC 38 F ez 4a i (for X3) CNC 3 Blade Rotor Head Ass'y(for X3)

032602 [#N/A  |CNC 38T e EEEH(for X3) CNC 3 Blades Rotor Head Upgrade Kit(for X3)
031201 [216101 |CNC FjezEu(for X3) CNC Rotor Head(for X3)

031202 [216102 | FhEEAHA (for X3) Main Blade Grip(for X3)

031203 [216104 |+ 4H (for X3) Swashplate Set(for X3)

032210 |#N/A | FE s kg 28 (for X3L 28%) Main Rotor Head Spindle x2pcs(for X3L 2Blades)
031204 (216107 |CNCEIEVE(EEHEE)(for X3) CNC Washout Arm Assembly (Black anodized)(for X3)
031205 [216108 |CNCHIRIEE AR ( E@fF )(for X3) CNC Washout Arm pushrod linkage set(for X3)
031401 [216121 | EHEEARBACKERL {F)(for X3 Main Blade Grips (No accessories)

031403 (216123  |ZXEiAE (for X3) Stop Plate(for X3)

031402 (216171 | Feiltg R #A (B S0) for X3) Head Damper (Hardness 80)(for X3)

0P3360 [#N/A HALO Bé8ZE360L(CFA)(32EH) HALO CF Main Blades (360L-CFA)(for 3Blades)
0P1360 216703  [HALO fig@&E360L(CFA) HALO CF main blades (360L-CFA)

037124 |#NJ/A e AR (AOR! &)(for X3L) Type A9 Canopy+Tail Boom in yellow(for X3L)
033206 [#N/A  |{EIRIREE A E (Tor XD) Servo Mount Bearing Cap(for X3)

033216 [#N/A  |X3 EREE(RM) X3 Motor Mount (Type B)

034212 [#NJA | X3 ONC BRI Z=4H (for 034601) X3 CNC CF Landing Gear(for 034601)

034601  [AN/A  |X3 BRGNS (EERA) X3 Frame Conversion Set(Kit A)

034602 [#N/A  |X3 RN (R) CF Right Main Frame(for X3 Upgrade)(Right)
034603 [AN/A  |X3 SUERRE R (L) CF Left Main Frame(for X3 Upgrade)(Left)
034604 [#N/A  |X3 HCERREE CF Base Plate(for X3 Upgrade)

033202 1216111  |EE|o) FEsfdma(for XB) Crown Gear Hub with One Way Sleeve(for X3)
033203 216114 | FEfimzfor X3) Main Gear Hub(for X3)

033204 (216125 | T FEhEE (for X3) Main Shaft Third Bearing Mount(for X3)

033205 |216127 | FEb{aIARAEE (for X3) Main Shaft Servo Mount(for X3)

033404 1216137  [/EHILEE(for X3) Swashplate Guide(for X3)

033405 216139 | EEAEMAH (for X3) Battery Slider Plate Set(for X3)

033406 [216140 | EEAEHL(E(for X3) Battery plate x 2pcs(for X3)

033407 |216141 |E 74 (for X3) Boom Clamp Set(for X3)

033408  |216145 |MEETHAAARY)(for X3) Canopy Post (A type)(for X3)

033410 1216150 | {aFRAEE]E EE (for X3) Servo mount washer(for X3)

033411 216151  [6fafE(for X3) Hexagonal Post pack(for X3)

034402 |216215 | 71T E A (for X3) 71T Gears (for Belt version) (for X3)

033403 (216182  [131TF s fhesx 2 {8 (for X3) 131T Main Drive Gear x2pes(for X3)

034203 [216216 | T Rz i (for X3) Guide Wheels with Bearings Pack(for X3)
031208 (216201 | Fh125mm x2{E(for X3) Main Shaft 125mm x2pcs(for X3)

033003 |216253  |BRabE#k (for X3) CF Divider(for X3)

033004 1216255 A = IE € F x4 (for X3) CF canopy retainer set x4pcs (for X3)




PARTS LIST 2

T2

| GAUI TAISHIH HOBBY CORPORATION

[ Common parts)] Tail Rotor Maintenance

035215 |#N/A [~ ERAAEFH) for X3) Tail Case Assembly (with gears)(for Belt version)(for X3)
035421 [#N/A  [FAREE (for X3) Rudder Control Guide(for X3)
036207 |[#N/A |X3 B (for AR (for 385L) X3 Tail Boom (for Belt version)(for 385L) x2pcs
036209 [|#N/A  |ERRUARAH (R AR (for X3L) Tail push rod (for Belt version)(for X3L)
036402  |4N/A R SA4MXL(for X3)(for 385L) Belt 544MXL(for X3)(for 385L)
036610 [#N/A | AR RREEEE(for X3L) Belt conversion Pack(for X3L)
035401 216122  |EEFEEFTEEERL ) for X3) Tail Blade Grips (No accessories)(for X3)
035204 216143  |EEHEEERERR4A (for X3) Tail Rotor Control Arm Assembly(for X3)
035403 [21616]1  |EHEE (62mm)(for X3) Tail Rotor Blade Set(62mm)(for X3)
036205 |216214 [T R dmAEx 21 (for X3) Tail Output Shaft with Pulley x2pcs(for X3)
035003 |#N/A TR E (for X3L) CF Fin (for X3L)
[2Blade] Tail Rotor Maintenance Parts
035201 216115 | iAg A (for X3) Tail Pitch Slider Set(for X3)
035202 216117  |FEREEACEEAH (for X3) Tail Rotor Grip Assembly(for X3)
035208 216203  |EEtedl (@ for X3) Tail Hub x2pcs(for X3)
Other Category
034213 |#NJA  [13T P22 B 2 (FL1%5.0mm) Ceramic Coated Pinion Gear pack(13T-for 5.0mm shaft)
034214 [#NIA 13T PP (FLAE3.5mm) Ceramic Coated Pinion Gear pack(13T-for 3.5mm shaft)
OR7213 [#NIA  |EIFP7sriRas - B e (M2.5x12)x10(E Semi-threaded Socket Head Cap Screw - Black (M2.5x12)x10pcs
037203 1216337 | FHEB AT (W5x9x0.2 WS, 1x7x0 12)(for X3)|Main blade grip washers (W5x9x0.2 W5.1x7x0.12)(for X3)
034204 [216134  |CNC f&JE#R(for X3) CNC Rear Plate(for X3)
o)
D700 21639 WS Lm0 WS 19OV L 0y gns | et Pack (W3 TROT)CHS i LYW-3. 1k 6x00)
(W2.6x8x1)(for X3)
x1)(for X3)
037205 216340 | +FAEEKEH (for X3) Swash Plate Ball Head screw set(for X3)
wnn bisut HEH(W-2x3.5x0.5&P2x2.95x3.1&P- Copper Sleeve & Washer Pack(W-2x3.5x0.5&P2x2.95x3.1&
2x2.95x9.08P2x4x2)(for X3) P2x2.95x3.1&P2x2.95x9.0&P2x4x2)
037207 (216342  |HIfE (for X3) Linkage Pack (for X3)
071352 (216351 |9mm CI3Ex6(H 9mm C-Clip x6pes




PARTS LIST 3 B3 | GAUI TAISHIH HOBBY CORPORATION
0B2501  [#N/A IR AL (5x 10xd)x 2( Thrust B. Pack (5x10x4)x2pcs
0B2301 (805103  |fuY ik Hedit & (T3x6x2.8)x2{H Micro Thurst B. Pack (T3x6x2.8)x2pcs
0B1202 (212321 | (2x5x2.5)x3 (& B. Pack (2x5x2.5)x3pcs
O0B1404 805112 |k (4x8x3)x4{H B. Pack (4x8x3)x4pcs
0B1506 805113 |l /En (Sx8x2.5)x4 B. Pack (5x8x2.5)x4pcs
O0BI504 [805114  |f&E(SxOx3)x4{H B. Pack (5x9x3)x4pcs
0B1204 (805116 & E(20x27x4) B. Pack (20x27x4)
OR7205 |821605 |F-EFENNAETFELE-BE0S)x20(E  [Socket Head Button Self Taping Screws - Black (2x5)x20pcs
OR7206 842034  [P37sfaiBast- B (M2.6x6)x10{E Socket Head Cap Screw - Black (M2.6x6)x10pcs
OR7203 |821608 |BXCFFEBEN AL E-BEE(x8)x20(E  [Socket Head Button Self Taping Screws - Black (2x8)x20pcs
OR7214 821614 |ETFFEFEN AR E-BE(x14)x20(8 |Socket Head Button Self Taping Screws - Black (2x14)x20pcs
OR1208 (208877 |7 Faigasa- 2 aM2x8)x 10 Socket Head Cap Screw - Black (M2x8)x10pcs
ORI21L 842000  [*EAFASAiEARE-EAM2x10)x10 Semi-threaded Socket Head Cap Screw - Black (M2x10)x10
ORI319 [842035 |G ~HiEeAE-EAM3xI9x10] Semi-threaded Socket Head Cap Screw - Black (M3x19)x10pcs
0A8621 [#N/A 4 8BKTE(2x8.5mm)x 6 4 8Ball with Stand(2x8.5mm)x6pcs
0B1601 803733 |k Bl (6x13x5)xd{H B. Pack (6x13x5)x4pes
0A8501 (803735  |HIAFHH(4.8mm)x 10{E Ball Links Pack(4.8mm)x10pcs
0B1302 805107 |df& 1 (3x6x2.5)x4 (& B. Pack (3x6x2.5)x4pcs
OR8305 810003 | 1E/&HEMEN3XS.SL)x 20 Nylon Lock Nut (N3x5.5L)x20pcs
0R5203 832232 |/ INBEHAHH 4844 (2x3.2)x 20{H Tiny Head Machine Screw(2x3.2)x20pcs
ORA202 [#N/A (P37 Ik AR - (M2 2mm)x 101 BEFHO.985 F{ Socket Set Screw-(M2x2mm) x10pes with H0.9 Hexagon Wrench
OR2204 (842004  |FEIHEPY FyiEAR - T (M2xd)x20(H Socket Head Button Screw - Black (M2x4)x20pcs
OR4210 835505  [P975 A 1EA 4244 (M2x10mm x10{H) Socket Set Screw(M2x10mm x10pcs)
ORI205 [#N/A |75 AiBakE - B E M)k 10E Socket Head Cap Screw - Black (M2x5)x10pcs
ORI210 [842010  [P97s szt BB E(M2x10)x10(H Socket Head Cap Screw - Black (M2x10)x10pcs
ORI214 (842014 |7 FaiBasa-BaMx14)x10(H Socket Head Cap Screw - Black (M2x14)x10pcs
0R2305 [#N/A  [CRIEIEA S A - B (M3x5)x10(E Socket Head Button Screw - Black (M3x5)x10pcs
OR8205 [|#N/A  |HEWE(N2x4)x20(H Nut (N2x4)x20pcs
OR8206 (884003 |1k /EHEME (N2.5xSL)x10{& Nylon Lock Nut (N2.5%5L)x10pcs
0Z1305 [910055  |KEEE4E] (3.2x8x6.5)x6( Canopy Damper(3.2x8x6.5) x 6pcs
OR4303 [835503  [P9/ Ak iBAkE- B (M3x3)x 10(E Socket Set Screw - Black (M3x3)x10pcs
0Z1107 1666202  |HMI162ELEHE (1ml) HM162 Anaerobic Glue (1ml)




GAUI

www.gaui.com.tw
E-mail: gaui@gaui.com.tw
TEL: +886-2-86305567
FAX: +886-2-26105567 -
No.118, Ren’ai Rd., Bali Dist., ""l'

New Taipei City 249, Taiwan ©2012 MADE IN TAIWAN



	0
	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22

